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CUSTOMER NAME: RAMHOUSE, LLC

ADDRESS: 115487, MOSCOW, NAGATINSKAYA ST., BUILDING 16, HOUSING 1, 

CONSTRUCTION 5, ROOM 6H

Sample Name : MSPC Laminate Floor by STONE FLOOR

Other Information : Product Description:   Mineral Stone Polycomposite (MSPC)

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, 
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample 
information provided by client.

***********
Date of Receipt : 2025-06-13

Testing Period : 2025-06-13 ~ 2025-06-24

Test result(s)   : For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only 
to the sample(s) tested)

Signed for
SGS-CSTC Standards Technical 
Services Co.,Ltd. Xiamen Branch.

Bryan Hong
Authorized signatory
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Summary of Results:

No. Test Item Test Method Result

1 Large Ball Impact Resistance EN 13329:2023 Annex C
Impact Height: 2000mm, 

no visible damage.

Original Sample Photo:
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Test Item: Large Ball Impact Resistance

Sample Description: See photo

Test Method: EN 13329:2023 Annex C

Test Condition:

Specimen: 180mm×196mm×9mm, 5pcs

Mass of steel ball: 324g

Diameter of steel ball: 42.8mm

Test Result:

Impact Height: 2000mm, no visible damage.
********End of report********
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